
City of Ormond Beach 
Memorandum 

 
To:  Honorable Mayor Kelley and City Commissioners 
 
From: Joyce Shanahan, City Manager 
 
Subject: Weekly Report 
 
Date: March 2, 2012 
 
 
This is a weekly staff report that is used as a management tool that I thought you might find 
helpful.  The departments are listed in alphabetical order. 
 

City Manager 
Reviewed and prepared with staff as follows: 
 Held weekly staff meeting with directors 
 Held weekly meetings with City Clerk, and HR Director 
 Quarterly meeting with Employee of the Quarter committee 
 Phone call with City Attorney and Deputy City Attorney on a local business’ tax receipt 

revocation of massage parlor 
 Bi-weekly meeting with Fire Chief 
[...]
Mileage Traveled by all City Departments for the week 
41,443 
 



Honorable Mayor and City Commissioners 
March 2, 2012 
Page 22 
 

PM Services completed for the week: 
Emergency—Vehicles and Equipment  Non-Emergency Vehicles and Equipment 
8      26      
       
Road Calls for the week: 
0 
 
Quick Fleet Facts: 
 Fleet has 14,238 gallons of unleaded and 8,816 gallons of diesel fuel on hand. 
 Fleet completed 67 work orders this week. 

 
 Utilities 

 City’s Consumptive Use Permit (CUP) Compliance Report - SJRWMD. Finalizing 
additional considerations for well field allocation scenarios, preliminary well specifications 
for future permit condition consideration and refining future year allocation illustration with 
District staff for future demands. Staff providing District waiver for additional time for 
performing model runs and preparing staff report. CUP renewal anticipated for 
consideration by District Board in May 2012.  

 Concentrate Disposal Study – Received modified final report from consultant this week to 
include FDEP permit applications for proposed modifications and signature. 

 A revised proposal from McKim and Creed for modifying configuration of the Division 
Avenue well field raw water piping to optimize use of low pressure reverse osmosis 
process at the water plant and for improving meter flow into plant is being reviewed. The 
modeling portion of the proposal was revised so McKim and Creed would utilize their own 
model to size the pipe and determine mass balance of pertinent parameters.  

 WWTP Dewatering Station Bypass Project – The project advertised for bid receipt on 
3/15/12. Pre-bid meeting held on Thursday March 1. 

 Cross Connection Control (CCC) Program Management Services – Developing final CCC 
plan, ordinance and manual updates to meet current state regulations. City received copy 
of FDOH approval of proposed plan. Currently workshop is scheduled with CC in early 
April. 

 Airport Road Force Main/Reuse Main Extension – Construction is now underway by 
Masci Construction. This project is the City’s Alternative Water Supply Project as 
associated with the SJRWMD Water Supply Plan. District’ Board approved project for 
proposed MFL and Recovery Strategy program funding. Preparing CC Agenda item for 
acceptance of grant funding agreement @ 40% of project cost will be approximately $1.3 
Million.  

 Fire Hydrant Replacement Program – The project is approximately 50% complete. The 
contractor (R&M Services) is replacing fire hydrants on peninsula locations this week.   

 Hand Avenue Extension –The project is advertised for bid on 2-29-12.  
 Ormond Beach Wastewater Treatment Plant Rehabilitation Project – Preparation of 

Change Order #2 pending outcome of pump acceptance activities ongoing at present. 
Pump #3 impeller is broken and the pump remains out of service. CDM (Consultant) 
requested the Contractor move forward with the pump manufacturer’s phase 2 solutions 
to retrofit the current impellers with a semi-open configuration.  The contractor has final 
punch list items required for final completion. Legal is assisting the development of our 
proposed action plan for addressing the outstanding contract items.  

 Ormond Beach Wastewater Treatment Plant Expansion – Project underway and 
proceeding near to intended project schedule. The main electrical building is under 
construction.  Work is proceeding to install RAS and WAS pumps. Clarifier #1 is being 
cleaned and rehabilitated. Filter #3 structure is being constructed.  

 Lift Station Repair and Replacement Project – The final pay request is pending until 
Worsham (Contractor) decides to accept final payment. 



Honorable Mayor and City Commissioners 
March 2, 2012 
Page 23 
 

 Root Control Services – Root control services were completed this week by Municipal 
Sales, Inc. 

 Town Square and Lift Station 4M1 Rehabilitation – Lift Station 9M and Wal-Mart lift 
stations are included in this project. Engineering is preparing base plans for these 
stations for design purposes.  

 Water Plant Aerator Rehabilitation – A sole source award will be recommended for CC 
consideration for the rehabilitation to be performed by the original manufacturer, DeLoach 
Industries, Inc.   

 Water Plant SCADA – A City Commission agenda item is being prepared to recommend 
McKim and Creed Engineers do an inventory of existing equipment to determine its 
capabilities for data collection and control for the plant, wells and lift stations.  

 SPRC: Reviewed plans for Chase Bank which will be located at the south east corner of 
the Ormond Mall parcel. Received and processed permit applications for Alfie’s 
Restaurant.  A final walk through is scheduled for Chase Bank on Shadow Lakes 
Boulevard next week. 

 Transfer Station Lift Station Upgrades – The project was approved for bidding at the 
February 7th City Commission meeting. The project is presently advertised for scheduled 
bid receipt on 3/28/12. 

 Final edits of Sewer Use Ordinance underway with Legal for responding to FDEP current 
request for information. 

 WWTP Sludge Conveyor System Replacement – The rollers and belt need to be 
replaced. The structure is in good working order. The conveyor system’s manufacturer’s 
representative provided a list of items needed to refurbish the system. Parts cost 
approximately $47,000. Parts are intended to be purchased from the vendor and quotes 
will be obtained from contractors for installation activities. 

 1701 N. US1 Forcemain Valve and Air Release Valve Installation – an additional blow off 
device is scheduled for installation next week. 

 A meeting was held with FDEP Central District – A consent order process is suggested 
for allowing an interim total nitrogen concentration value to be placed in force until such 
time the plant construction project is completed. WWTP flow model development from 
CDM procured for collaboration of appropriate total nitrogen interim limits. The model will 
use a flow of 6.0 mgd and the nitrogen loading used for design of the wastewater 
treatment plant expansion project. Staff drafting recommended total nitrogen and DBOD 
levels for forward FDEP. Scheduled meeting with FDEP staff for site review of Pollution 
Prevention (P2) Project proposed for program acceptance. 

 
 Water Distribution 

 Exchanged 7 residential water meters, repaired 18 meter boxes 
 Responded to and/or repaired 7 water service leaks 
 Replaced 5 water services due to aged piping   
 Responded to 4 low pressure complaints 
 Flushed 11 cloudy water complaints 
 Assisted 2 customers with misc. water issues 
 Meter Testing: Scheduled 5 each 3”+ water meters for testing. 
 Tested 4 city owned backflow preventers and installed 3 new backflow meters on the 

beachside reuse area 
 Valve Maintenance: located and exercised 21 valves for fire hydrant replacement, future 

Hand Ave shutdowns, and preventative maintenance.  
 Water main flushing: Deer Creek sub, Idlewood Dr, Royal Dunes area, Neptune Dr, John 

Anderson Dr, Riverwood Dr 
 2012 Fire Hydrant Replacement Program:  hydrants located at 420 Idlewood Dr, 160 and 

202 Royal Dunes Blvd, customers were given advanced notice and shutdowns started 
and ended on time. 



Honorable Mayor and City Commissioners 
March 2, 2012 
Page 24 
 

 Located valves and mains using ground penetrating radar in the N. Halifax/Neptune Drive 
area due to mapping inaccuracies. Ongoing location activities to determine accurate as-
built information. 

 Coordinated replaced broken 3” isolation valve with owner - rebuilt 3” water meter @ 
Florida Production Engineering - Airport Business Park 

 Built storage racks for repair parts storage at the Standish pump station for future 
emergency repair needs on the peninsula.  

 Utility locate service for water/wastewater/reuse: 64 regular and  4 emergency locate 
have been completed 

 Rescinded boil water alerts: Willow Run and Idlewood Dr 
 Backfill/ sod excavations: N Yonge St, McIntosh Dr, Hunters Ridge Blvd, Sandalwood Dr, 

Collins St 
 

 Water Treatment 
 Delivered to the City 36.788 million gallons for the week ending Feb. 26, 2012 (5.255 

MGD) 
 Backwashed 16 filters for a total of 691,000 gallons backwash water. 
 Produced and hauled 67.5 wet tons of dewatered sludge.  
 Operated north & south plant generators for routine PM. 
 Sampled, cleared and rescinded three Precautionary Boil Water notices. 
 Completed first day of FDEP/DOH tri-annual sanitary survey. Inspected and reviewed 

operational standards and conditions at Rima Ridge, Hudson and State Road 40 well 
fields. 

 
 Waste Water Collection - Reuse 

 Crews responded to three trouble calls out west Breakaway/Hunter’s Ridge area and 
nine in town. 

 Sewer mainline root control activity with Municipal Sales Inc. completed this week.  
 Repaired Clarifier No. 3 well point system to support upcoming construction activities. (72 

man hours) 
 Installed wye strainer on reuse service at 9 Royal Palm Ave 
 Televised two sewer laterals. 
 Blew off 6” force main on US1 twice a day. 
 Cleaned reclaimed filter at Tomoka Oaks Golf Course. 
 Checked irrigation system at Breakaway and Hunter’s Ridge. 
 Recommended selected applicants for screening for two MW II positions. 
 Cleaned reclaimed filter at Tomoka Oaks Golf Course. 
 Checked irrigation system at Breakaway and Hunter’s Ridge.  
 

 Waste Water Treatment 
 Domestic and Industrial Wastewater flow was 26.36 Million Gallons. 
 Produced 14.68 Million Gallons of Reuse. 
 Produced 11.68 Million Gallons of Surface Water Discharge. 
 Influent flows average for week is 3.77 MGD, plant designed for 6 MGD 
 Hauled tons of sludge 95.28 (14%-18% Solids). 
 Operations support provided for contractor activities at plant site associated with Phase 1 

and Phase 2 WWTP Rehabilitation Project. 
 Reuse service interrupted for most of week due to aeration and filter equipment 

malfunction compounded by construction related impacts with Fermentation-1st Anoxic 
tank offline for planned rehabilitation project efforts. 

 
 Utilities Maintenance Division  

Water Plant - Well Fields - Booster Stations 
 Accumulated scrap metal to GLE – forwarded Finance check for $2,700. 



Honorable Mayor and City Commissioners 
March 2, 2012 
Page 25 
 

 Delivered 125 HP Allen Bradley Soft Starters to Fleet for auction. 
 Repaired malfunctioning fill valve at Leeway Storage Tank. 
 Repaired door at well 24H. 
 Exercised Holly Hill, City of Daytona Beach potable Interconnects. 
 Performed cleanup of well houses for tri-annual FDEP inspection. 
 Tightened packing on LPRO transfer pumps #1 and 2. 
 Completed painting and rehab work to Hudson wellfield. 
 Checked all Irrigation wells for proper operation, all good 
 Performed PM’s to Rima, Division, SR 40 and Hudson Well fields.  
 Performed PM’s to LPRO and Lime Softening Plant equipment. 
 Performed Booster Station PM’s.  
 Performed Reuse pump station PM’s and repairs.  
 
Wastewater Plant – Lift Stations – Reuse System 
 Submersible Aerator #1 25 HP Outboard – replace with rebuilt inventory, sent out for 

repair. 
 Sand Filter #1 – installed catch & cradle under gear box. 
 Deragged Submersible Aerators daily. 
 C P Foods – assisted Collections Division with continued test at Force Main. 
 5-M Liftstation coordinated generator transfer switch and main breaker settings with 

Fleet. Genset back to normal power - operations. 
 Deragged influent pumps as needed and as scheduled by Project Manager.  
 R.A.S. #4 – adjusted pump packing as needed 
 5M – assisted vendor with wiring work at controller for diagnosis of new controller issues, 

vendor replaced controller and station is now under test. 
 R.A.S. #3 – adjusted impeller as needed. 
 SCADA liftstation repair to 12 stations 
 Assisted contractors with plant rehab activities 
 Assisted operations staff cleaning tele-valves on clarifiers. 
 Performed PM Service to all plant equipment. 
 Master Liftstations – pump down & wash down wet well – broke up scum layer in wet 

wells 
 Cleaned shop and trucks and put away spare parts. 
 Monthly PM’s to 22 liftstations (cleaned and deodorized) also continuing with monthly 

valve exercise program. 
 Annual PM’s to 3 liftstations. (pulled pumps, inspected and changed seal oil) 
 Utilities Division completed 79 work orders as reported in MP2 computerized 

maintenance management system, of which 55 were PM work requests and 24 were 
repair work orders. 

 


